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ZHEJIANG HYA INDUSTRY CO., LTD 
NO.1212, YIQUAN CENTURY BUILDING, PAOJIANG DISTRICT, SHAOXING, ZHEJIANG, CHINA 
 
The following sample(s) was/were submitted and identified on behalf of the client as: 
 
Sample Description :  3D MESH FABRIC (WHITE COLOR ,MATTRESS USE) 
Buyer  : ZIKIM POLYMERS IND.LTD 
Supplier. : ZHEJIANG HYA INDUSTRY CO., LTD 
Order No. : 20170021 
Country of Origin : China 
Exported to : Israel 
Sample Receiving Date : Jan 02, 2018 
Test Performing Period : Jan 05, 2018 - Jan 16, 2018 
Test Performed : Selected tests as requested by applicant against Client’s performance 

standard. 
 
  *  *  *  * 
 
Test Result(s) : Please refer to the next page(s). 
 
 
 
 
 
 
 
 
 
 
 
Signed for and on behalf of  
SGS-CSTC Standards Technical  
Services Co., Ltd. HangZhou Branch 

 
_______________________ 
Antony Gao (Account Executive) 
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Test Result: 
 

Phthalates Content^ 

 

Test Method : With reference to ISO 14389:2014, analysis was performed by GC-MS. 

 

 Test Item(s) CAS NO. result 

Benzyl Butyl Phthalate (BBP) 85-68-7 ND 

 

Di-butyl Phthalate (DBP) 84-74-2 ND 

 

Bis(2-ethylhexyl) Phthalate(DEHP) 117-81-7 ND 

 

Diisodecyl Phthalate (DIDP) 26761-40-0 ND 

 /68515-49-1 

 

Diisononyl Phthalate (DINP) 28553-12-0 ND 

 /68515-48-0 

 

Di-n-octyl Phthalate (DNOP) 117-84-0 ND 

 

Sum ND 

 

Comment PASS 

 

Notes : 

 MDL(Method Detection Limit): 

 For 

 BBP,DBP ,DEHP,DNOP: 

 0.003% 

 Others: 0.010% 

 ND = Not Detected(< MDL) 

 The client requirement: 

 For Baby/ In direct contact with skin/ With no direct contact with skin: 

 Sum(BBP+DBP+DEHP+DIDP+DINP+DNOP): 0.1% 
 

 Remarks : 

                  (1) 1 mg/kg = 0.0001% 
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                  (2) MDL = Method Detection Limit 

                  (3) ND = Not Detected ( < MDL ) 

 
^ This test was carried out by SGS Ningbo Laboratory 

 
*** End of Report *** 
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